

General Post-Operative Medication List

- Discomfort/Anti-Swelling Medication **IBUPROFEN/Advil or Motrin**; dose 600mg to 800mg every 6-8 hrs as needed, with food.
- Discomfort/Anti-Swelling Medication NAPROXEN/Aleve; dose 220mg to 440mg every 12 hrs as needed, with food.
- Discomfort Medication ACETAMINOPHEN/Tylenol; dose 1000mg every 8 hrs as needed.
- Prescription Discomfort Medication **PERCOCET**; dose 1 or 2 pills every 6-8 hrs as needed. This is a mind and physically altering drug use with caution.
- Prescription Discomfort Medication **NORCO/VICODIN**; dose 1 or 2 pills every 6-8 hrs as needed. This is a mind and physically altering drug use with caution.
- Prescription Discomfort Medication **Tylenol #3 with Codeine**; dose 1 or 2 pills every 6-8 hrs as needed. This is a mind and physically altering drug use with caution.
- Prescription Discomfort Medication **TRAMADOL**; dose 1 or 2 pills every 4-6 hrs as needed. This is a mind and physically altering drug use with caution.
- Prescription for Sleep **TRIAZOLAM**; dose ½ to 1 pill prior to sleep or every 6hrs.
- Antibiotic Prescription **AMOXICILLIN**; dose 250mg every 6 hrs, until gone.
- Antibiotic Prescription **AMOXICILLIN**; dose 500mg every 6 hrs, until gone.
- Antibiotic Prescription **AMOXICILLIN**; dose 500mg every 8 hrs, until gone.
- Antibiotic Prescription AUGMENTIN; dose 875mg every 12 hrs, until gone.
- Antibiotic Prescription **KEFLEX**; dose 500mg every 6 hrs, until gone.
- Antibiotic Prescription CLINDAMYCIN; dose 150mg every 8 hrs, until gone.
- Antibiotic Prescription **CLINDAMYCIN**; dose 300mg every 8 hrs, until gone.
- Antibiotic Prescription Z-PACK; take as directed.
- Antibiotic Prescription TETRACYCLINE; dose 500mg every 6 hrs, until gone.
- Antibiotic Prescription CIPRO; dose 500mg every 12 hrs, until gone.
- Antibiotic Prescription **METRONIDAZOLE**; dose 250mg every 8 hrs, until gone.
- Antiswelling Prescription **MEDROL DOSE PACK**; take as directed.

Emergency call: 800-937-5769 Office phone: 602-978-6910